LIST NO. 0213

@ ELECTRIC TOOL PARTS LIST

B 77(180mm)ELECTRIC DISC GRINDER 1981-2-1
HITACHI Type PDU-180 [ PDU-180(A1)




PARTS (Prices subject to change without notice)

PDU-180(Al)

Il‘:lec:.n Code No, Parts Name Q'ty Remarks LES[}SPST;Ce
1 937890Z Housing 1 includ. 2, 3 24.10
2 980487 Brush Holder 2 2.80
3 9493657 Slotted Set Screw M4 x 5 2 (10 pes./pkg.) 0.40
4 937891C Stator Ass’y 115V 1 includ. 5 25.30
5 958032 Brush Terminal 2 0.40
6 9379252 Bolt M5 x 80 2 0.30
7 9494547 Spring Lock Washer 4 for MS§ (10 pcs./pke.) 0.40
8 9495552 Nut M5 2 (10 pes./pkg.) 0.40
9 937892 Nut Cover 2 0.40

10 937945C Armature Ass’y 115V 1 inciud. 11, 72 47.10

11 939220 Ball Bearing (6200VVCM) 2 2.10

12 937894 Bearing Bush 1 2.30

13 | 937982Z Gear Cover 1 13.80

14 939250 Ball Bearing (6301 VVCM) 1 2.50

15 936853 Felt Packing (A) 1 0.20

16 937896 Bearing Cover (A) 1 0.50

17 94923627 (¥)Hd. Machine Screw M5 x 10 6 (10 pes./pkg.) 0.40

18 9494547 Spring Lock Washer 6 for MS (10 pcs./pkg.) 040

19 940533 Feather Key 3x3x10 1 0.50

20 9379302 Gear Ass’y 1 includ. 21, 22 23.00

21 937931Z Gear 1 15.00

22 | 937932Z | Pinion 1| 8.00

23 94942672 Washer 1 for M8 (10 pes./pkg.) 0.40

24 9494577 Spring Lock Washer 3 for M8 (10 pcs./pkg.) 0.40

25 9495682 Lock Nut M8 1 (10 pes./pke.) 0.40

26 937920P Spindle 1 5/8"-11 UNC 5.70

27| 948919 Feather Key 4x4x1S 1 0.30

28 939252 Ball Bearing (6302VVCM) 1 2.80

29 938099 Felt Packing (B) 1 0.40

30 937035 Bearing Cover (B) 1 0.40

31 937901 Seal Packing (B) . 1 0.40

32 937902 Packing Gland 1 4.60

33 9492397 | (®HA. Machine Screw MS x 16 4 (10 pes./pkg.) o 0.40

34 9494542 Spring Lock Washer 4 for M5 (10 pcs./pke.) 0.40

35 937807 (® Tapping Screw MS x 25 8 0.20

36 9494247 Washer 4 for M5 (10 pcs./pkg.) 0.40

37A| 999034 Carbon Brush 2 till Jan., 1981 1.50

37B| 937943Z Carbon Brush (Auto Stop Type) 2 after Feb., 1981 6.00

38 940540 Brush Cap 2 0.50

39 1 9379802 Handle 1 10.90

40 500242Z Cord Ass’y 1 w/o terminal 15.00

41 940778 Cord Armor 1 D10.7 0.70

42 | 937904 Cord Clip 1 0.40

43 949218Z | (P Hd. Machine Screw M4 x 14 2 (10 pcs./pkg.) 0.40

44 9494537 Spring Lock Washer 2 for M4 (10 pcs./pkg.) 0.40

45 937905 Bearing Cover 1 1.90

46 937921P Double Pole Switch (Screw Type) 1 w/o lock 15.00

52 1 954004 (® Tapping Screw M4 x 16 3 0.20

s3 9494237 Washer 1 for M4 (10 pes./pkg.) 0.40

54 937638 HITACHI Label 1 0.40

55 — Name Plate 1 0.50

56 949510Z Rivet D2.5 x 4.8 2 (10 pcs./pkg.) 0.40

57 937922P Wheel Washer (B) 1 ISO type (D16) 12.70




PARTS

PDU-180(A1)

I;Ie: Code No, Parts Name Q'ty Remarks Li(sltjggi)ce
59 | 937923p Wheel Nut 1 5/8”-11 UNC 3.40
60 | 937911 Set Ring (A) 1 0.80
61 9379342 Wheel Guard Ass’y 1 7.20
62 9496562 Hexagon Socket Hd. Bolt M8 x 20 2 (10 pcs./pkg.) 0.40
63 9379812 Side Handle 1 for M14 3.40
64 937914 Wrench (A) 1 1.10
65 9379132 Wrench (B) 1 2.10
66 872422 Hexagon Bar Wrench 6 1 for M8 bolt 0.40
67 9378332 Caution Plate 1 0.40
70 956764 Special Washer 2 0.30
71 | 937940Z | Distance Plate 1 0.40
72 955260 Dust Seal (A) 1 0.80
73 | 937946 Ball Bearing Seal 1 0.40






